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Member of the SGS Group  

RC  Vinyl Inc 
1140 Centre DR, Suite W 
City of Industry CA 91789  
United States   
 
This report supersedes all previous documents bearing the test report number 3821934-CH01. 
 
 
The following sample(s) was/were submitted 
and identified by/on behalf of the client as: 

Vinyl flooring (“6X36”) 
Color: Red oak 
Sample/ Style #:  7256536   

  
Sample Received Date: 8/7/2015 
  
Testing Period 8/7/2015 – 8/18/2015 
 
 
 
Test Requested : Please refer to the result summary. 
   
   
Test Method & Results : Please refer to next page(s). 
   
   
Result Summary :  
  Test Requested Conclusion 
  1)  US California Proposition 65 [Superior Court 

of the State of California – County of Marin 
Case No. CIV1102414 – DEHP and BBP 
Content 

PASS 

  2) US California Proposition 65 – Phthalate 
Content (As specified by the client) See test results 

 
 
 
 
 
 
Signed for and on behalf of SGS North America, Inc.  Prepared By: 

 

 

 
Manoj Aluri        
Chemist, Chemistry Laboratory 

 Veronica Marrero 
Laboratory Operations Lead, Chemistry 
Laboratory 
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1) US California Proposition 65 [Superior Court of the State of California – County of Marin Case 
No. CIV1102414 – DEHP and BBP Content 

 
Method : With reference to CPSC-CH-C1001-09.3. Analysis was performed by Gas Chromatography / 

Mass Spectrometry. 
 

Test Item 
Result 
(ppm) Detection 

Limit (ppm) 
Permissible 
Limit (ppm) 1 

Di-(2-ethylhexyl) phthalate (DEHP) ND 150 1000 
Benzylbutyl Phthalate (BBP) ND 150 1000 
Comment PASS -- -- 
 
Sample Description : 

1. Vinyl flooring – Red Oak Style No. 7256536 
 
Note : 1. ppm = parts per million 

2. ND = Not Detected 
 
 
 
 
2.  US California Proposition 65 – Phthalate Content (As specified by the client) 
 
Method: With reference to CPSC-CH-C1001-09.3. Analysis was performed by Gas Chromatography / 
Mass Spectrometry. 
 

Test item 1 
Dibutyl Phthalate (DBP) ND 
Benzylbutyl Phthalate (BBP) ND 
Bis-(2-ethylhexyl) Phthalate (DEHP) ND 
Diisononyl Phthalate (DINP) ND 
Di-n-octyl Phthalate (DNOP) ND 
Diisodecyl Phthalate (DIDP) ND 
Comment -- 
 
Sample Description : 

1. Vinyl flooring – Red Oak Style No. 7256536 
 

Note : 1. % = percentage by weight 
2. ND = not detected 
3. Method Detection Limit = 0.015 % 

 
 
 



 
 
 
 
 
 
 
 
 

  
Test Report          No.3821934-CH01-R1        Date: August 24, 2015        Page 3 of 3 
 

“This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at 
http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at 
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.  Attention is drawn to the limitation of liability, indemnification and jurisdiction 
issues defined therein.  Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its 
intervention only and within the limits of Client’s instructions, if any.  The Company’s sole responsibility is to its Client and this document does not 
exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.  This document cannot be reproduced 
except in full, without prior written approval of the Company.  Any unauthorized alteration, forgery or falsification of the content or appearance of this 
document is unlawful and offenders may be prosecuted to the fullest extent of the law.  Unless otherwise stated the results shown in this test report refer 
only to the sample(s) tested and such sample(s) are retained for 45 days only.”  
  
SGS North America Inc.   Consumer Testing Services 291 Fairfield Ave, Fairfield, NJ 07004, USA  t (973) 575-5252  f (973) 575-7175 www..sgs.com   

  
 

Member of the SGS Group  

Sample Photo(s): 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SGS authenticates the photo(s) on the original report only 
 

*** End of Report *** 
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Member of the SGS Group  

RC  Vinyl Inc 
1140 Centre DR, Suite W 
City of Industry CA 91789  
United States   
 
This report supersedes all previous documents bearing the test report 3821462-CH01. 
 
 
The following sample(s) was/were submitted 
and identified by/on behalf of the client as: 

Vinyl flooring (“6X36”) 
Color: Tigerwood 
Sample/ Style #:  7256538  

  
Sample Received Date: 8/7/2015 
  
Testing Period 8/7/2015 – 8/18/2015 
 
 
 
Test Requested : Please refer to the result summary. 
   
   
Test Method & Results : Please refer to next page(s). 
   
   
Result Summary :  
  Test Requested Conclusion 
  1)  US California Proposition 65 [Superior Court 

of the State of California – County of Marin 
Case No. CIV1102414 – DEHP and BBP 
Content 

PASS 

  2) US California Proposition 65 – Phthalate 
Content (As specified by the client) See test results 

 
 
 
 
 
 
 
 
Signed for and on behalf of SGS North America, Inc.  Prepared By: 

 

 

 
Manoj Aluri        
Chemist, Chemistry Laboratory 

 Veronica Marrero 
Laboratory Operations Lead, Chemistry 
Laboratory 
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Member of the SGS Group  

1) US California Proposition 65 [Superior Court of the State of California – County of Marin Case 
No. CIV1102414 – DEHP and BBP Content 

 
Method : With reference to CPSC-CH-C1001-09.3. Analysis was performed by Gas Chromatography / 

Mass Spectrometry. 
 

Test Item 
Result 
(ppm) Detection 

Limit (ppm) 
Permissible 
Limit (ppm) 1 

Di-(2-ethylhexyl) phthalate (DEHP) ND 150 1000 
Benzylbutyl Phthalate (BBP) ND 150 1000 
Comment PASS -- -- 
 
Sample Description : 

1. Vinyl flooring – Tigerwood Style No. 7256538 
 
Note : 1. ppm = parts per million 

2. ND = Not Detected 
 
 
2.  US California Proposition 65 – Phthalate Content (As specified by the client) 
 
Method: With reference to CPSC-CH-C1001-09.3. Analysis was performed by Gas Chromatography / 
Mass Spectrometry. 
 

Test item 1 
Dibutyl Phthalate (DBP) ND 
Benzylbutyl Phthalate (BBP) ND 
Bis-(2-ethylhexyl) Phthalate (DEHP) ND 
Diisononyl Phthalate (DINP) ND 
Di-n-octyl Phthalate (DNOP) ND 
Diisodecyl Phthalate (DIDP) ND 
Comment -- 
 
Sample Description : 

1. Vinyl flooring – Tigerwood Style No. 7256538 
 

Note : 1. % = percentage by weight 
2. ND = not detected 
3. Method Detection Limit = 0.015 % 
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Sample Photo(s): 
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*** End of Report *** 


